



Main Laboratory Sassuolo

Centro di Ricerca, Sperimentazione, Consulenza e Controllo Qualità

Scandiano, 11/30/2018



Messrs **GRUPPO ROMANI S.P.A.**

Via Alessandro Volta nr.9, 23/25
42013 CASALGRANDE
(RE)

Confidential Test Report N. 5037/2018 /I
on ceramic tiles

Our ref.num.: 23829
Date of request: 11/22/2018

Test Specimen

" Paver tile 60x60 cm marked:
SQUARE HOME R9"

Source

Submitted to Laboratory by Client

Date Received

11/26/2018

Time of test execution

start: 11/30/2018 end: 11/30/2018

Test detail / method description / test procedure

" Scratch hardness of surface according to Mohs' -
Standard BS 6431 Part 13:1992 "

The report relates only to the sample(s) tested. This report must not be reproduced in part without the written permission of Main Laboratory Sassuolo, nor used in any way as to lead to misrepresentation of the results or their implications.

Page 1 of 2

Mod. P020bis/I rev.01



Confidential Test Report N. 5037/2018 /I
GRUPPO ROMANI S.P.A.

Page 2 of 2

Date 11/30/2018

Test specimen

" Paver tile 60x60 cm marked
SQUARE HOME R9"

SCRATCH HARDNESS OF SURFACE ACCORDING TO MOHS'
(STANDARD BS 6431 Part 13:1992)

Definition: Determination of the scratch hardness on Mohs' scale by drawing certain minerals of defined hardness by hand over the surface.

Sample Number	Mohs Scale
1	8
2	8
3	8



THE DIRECTOR
M.L. Simola

Mod. P020bis/1 rev.01